
1) PB Legs, two per bench, 16ga tubular steel

2)  (4) Adj leg extenders,1.75 Sq tubing
(8) 1/4-20 x 5/8 bolts

3) Front / Rear beams, two per bench, 16ga steel
(4) double nut plated, (8) 1.4-20 x 1 bolts

4)  Work surface, 1.3/16 industrial grade PB
(10) 1” wood screws

5)  EL channel, 8 outlets, on-off switch, circuit
breaker

(4) 3/4 wood screws

6) Riser panels 12” x 20”.(set), 16ga formed steel
(8) 1” wood screws

7) Laminated riser shelf 15” or 12” deep, 
(2) shelf bkts (4) 1” wood screws (4) wash-

ers

8) Load beam for riser shelf, 14ga formed steel
(10) 3/4” wood screws

9) “Optional” riser cover panels (set)
(12) 1/2 Sheet metal screws

10) Footrest tube, 1” 16ga round 
(2) single nut plate (2) 1/4-20-1 bolt 

11) Drawer, 6” or 12” or combo 6/12
(2) 1/4-20-3/4 Bolt

12)  “Z” bracket, for mounting drawer to surface
(2 - 3) 1” wood screws (2) 1/4-20-3/4

nut/bolt

13) Rear beam electrical cover plate, Optional w/EL
(3) self tapping screw (3) 3/4 wood screw

14) ESD ground bolt, optional w/ESD up-grade 
(2) 1.5 Sq head bolt (2) 1/4-20 nut

Tools needed:
Power driver
3/8 socket
5/16 socket
Measuring Tape 
Phillip driver tip

��-�,'��-�((,��%�-�)'#)%

. & ( * , !

Made in USA

Parts discription and hardware list

Albert Mac
E243365 14GU



�������������
�����

�������
�� >0:;&82=5>=4=6<:8674>5=:&86=><;><1=>.;:+*=961>-;:>6;,,=:6874>35=>;94)(
�1=9>3589/><1=>��>.;:+*=961>.8<1>=4=6<:8674>;0<8;95'>*7586>0:=673<8;95>51;342>74.7)5>*=>-;44;.=2'>
�,)!-)%%-&'(*$#�*&+'(- $&+$-*+- $+�,,!&'�-)'!-�+#-(�+#%!-)%�)�(-()�,-*�,(,-&'(*$#�*&+'�

��"�	� �>#;>:=236=><1=>:85+>;->=4=6<:86>51;6+�
"%> �1=9>6;99=6<89/><1=>0;.=:'>64=7989/><1=>.;:+>53:-76=>;:>5=:&8689/>79)>07:<>;-><1=>=4=6<:8674>5)5<=,'>

,7+=>53:=><17<><1=>.;:+5<7<8;9>89>39043//=2>-:;,><1=>;3<4=<>;:><1=>0;.=:>85><3:9=2>;-->7<><1=>*:=7+=:(

�%> �1=9>7><.;>68:638<>=4=6<:8674>5)5<=,>85>35=2>.8<1><.;>0;.=:>6;:25'>74.7)5>39043/>744><1=>0;.=:>6;:25>
.1=9>5=:&8689/'>64=7989/>;:>03<<89/>;9>;:><7+89/>;-->07:<5(


)$'&'�� #;>:=236=><1=>:85+>;->*3:95'>-8:='>=4=6<:86>51;6+'>;:>89�3:)><;>�=:5;95�
"% �30=:&858;9>85>9=6=557:)>.1=9><185>.;:+*=961>85>35=2>*)>;:>9=7:>61842:=9'>89&74825'>;:>2857*4=2>0=:5;95(
�% �5=><185>-3:985189/>;94)>-;:>8<5>89<=92=2>35=>75>2=56:8*=2>89><1=5=>895<:36<8;95(>�;>9;<>35=>

7<<761,=9<5>9;<>:=6;,,=92=2>*)><1=>,793-76<3:=:(
�% �==0><1=>0;.=:>6;:2>7.7)>-:;,>79)>1=7<=2>53:-76=5(
�%> �9043/>-:;,>;3<4=<>*=-;:=>03<<89/>;9>;:><7+89/>;-->07:<5(

%> �==0>48$3825>7<>7>57-=>285<796=>-:;,><1=>=4=6<:8674>;3<4=<5
	%> �=&=:>35=><1=>=4=6<:8674>5)5<=,>8->8<>175>7>27,7/=2>6;:2>;:>043/'>;:>8->9;<>.;:+89/>0:;0=:4)
�%> �=&=:>2:;0>;:>895=:<>79)>;*�=6<>89<;>79)>=4=6<:8674>;0=989/(
�%> �=&=:><7+=>;:>35=>;3<582=(
�%> �4.7)5>6;99=6<><1=>.;:+5<7<8;9><;>7>0:;0=:4)>/:;392=2>;3<4=<>;94)(
"�%> �;>9;<>35=><185>-3:985189/><;>5300;:<>&82=;>=$380,=9<>5361>75><=4=&858;95>;:>6;,03<=:
""%> #;>2856;99=6<'><39>744>6;9<:;45><;><1=>;-->0;58<8;9'><1=9>:=,;&=><1=>043/><1=>-:;,><1=>;3<4=<(
"�%> �;>9;<>;0=:7<=>.1=:=>7=:;5;4>�50:7)%>0:;236<>7:=>*=89/>35=2'>;:>.1=:=>;�)/=9>85>*=89/>72>,8985<=:=2(


)$'&'�� �85+>;->=4=6<:8674>51;6+!>�;99=6<><185>.;:+5<7<8;9><;>7>0:;0=:4)>/:;392=2>;3<4=<>;94)(>
�==>/:;39289/>895<:36<8;95>89>/:;39289/>5=6<8;9(

��"�	��  ,0:;0=:>6;99=6<8;9>;-><1=>=$380,=9<!/:;39289/>6;9236<;:>679>:=534< 89>7>:85+>;->=4=6<:86>
51;6+(>�1=6+>.8<1>7>$3748-8=2>=4=6<:86879>;:>5=:&86=,79>8->);3>7:=>89>2;3*<>75><;>.1=<1=:><1=>0:;236<>85>
0:;0=:4)>/:;392=2(>>�;>9;<>,;28-)><1=>043/>0:;&82=2>.8<1><1=>0:;236<>�>8->8<>.844>9;<>-8<><1=>;3<4=<'>17&=>
7>0:;0=:>;3<4=<>895<744=2>*)>7>$3748-8=2>=4=6<:86879(

����"��"�-�"��������"�
#185>0:;236<>,35<>*=>/:;392=2(> ->8<>51;342>,74-396<8;9>;:>*:=7+2;.9'>/:;39289/>0:;&82=5>7>07<1>;->
4=75<>:=585<796=>-;:>=4=6<:86>63::=9<><;>:=236=><1=>:85+>;->=4=6<:86>51;6+(>#185>0:;236<>85> =$3800=2>.8<1>7>
0;.=:>6;:2>17&89/>79>=$380,=9<>/:;39289/>6;9236<;:>792>7>/:;39289/>043/(>#1=>043/>,35<>*=>043//=2
89<;>79>700:;0:87<=>;3<4=<><17<>85>0:;0=:4)>895<744=2>792>/:;392=2>89>766;:2796=>.8<1>744>4;674>6;2=5>792
;:289796=5(>>#185>0:;236<>85>-;:>35=>;9>7>9;,8974>"��!&;4<>68:638<>792>175>7>/:;39289/>043/><17<>
4;;+5>48+=><1=>043/>84435<:7<=2>89>5+=<61>�'>�7+=>53:=><17<><1=>0:;236<>85>6;99=6<=2><;>79>;3<4=<>17&89/>
<1=>57,=>6;9-8/3:7<8;9>75><1=>043/(
"+-)!) *,$-(�+#%!-�,-#(,!-�&*�-*�&(- $+!#�*


�)�,-(#$,-*�)*-�+#-�+%%+�-)%%-&� +$*)'*-()�,*�- $,�)#*&+'(-)(-'+*,!-+'-*�,-)�+�,- )�,


���������������������������������	

����"��"�-�"��������"�-�
#185>0:;236<>,35<>*=>6;99=6<=2><;>7>/:;392=2>,=<74'>0=:,79=9<>.8:89/>5)5<=,'>;:>79>=$380,=9<!
/:;39289/>6;9236<;:>,35<>*=>:39>.8<1><1=>68:638<>6;9236<;:5>792>6;99=6<=2><;><1=>=$380,=9<!
/:;39289/><=:,8974>;:>4=72>;9><1=>0:;236<(>�$37:=>85>745;>7*4=><;>*=>,7:+=2>;9><1=>0:;236<(

�+- $+�,,!�- %,)(,-�+%%+�&'�-*�,-&*,�&�,!-%&(*-+�-&'(*$#�*&+'(-�,%+�

"%> �4=6<:8674> 95<7447<8;9>0;.=:>6;:2>7004867<8;9>792>17:2>.8:=>7004867<8;9�

�;:2>7004867<8;9�>�;.=:>6;:2>6;,=5>0:=!895<744=2>;9><1=>�4=6<:8674>*=961(
�96=><1=>.;:+*=961>85>755=,*4=2>58,04)>043/><1=>0;.=:>6;:2>89<;>7>/:;392=2>:=6=0<764=(

��)#*&+'�
.1=9>5=:&8689/'>64=7989/>74.7)5>39043/>*;<1>0;.=:>6;:25>;:><3:9>;-->*;<1>68:638<5>7<><1=>*:=7+=:(
�=:,79=9<>;:>17:2>.8:=>7004867<8;9'>��8/<784
�> 95<7447<8;9>.844>*=><1=>57,=>.8<1><1=>=�6=0<8;9>;-><1=>
0;.=:>6;:2'><1=:=>.844>9;<>*=>7>0;.=:>6;:2>530048=2(>#1=>4;.=:><:8,>079=4>.844>17&=><.;>+9;6+>;3<5>-;:>
0=:,79=9<>.8:=>6;99=6<8;9(> <>85>*=5<><;>17&=>7>486=95=2>=4=6<:86879><;>,7+=><1=>-8974>6;99=6<8;9>17:2>
.8:89/>7004867<8;9(



1) Frame attachment:
1) Attach the nut plate to both sides of the front and rear beams using 

a 1” Bolt leave loose.
2) Slide one side of the either beam into the inside of the leg, then the 

other side, tighten down securely...
3) Attach the other beam to each side of the leg, using the same

attachment method as above.
4) Slide the leg extender into the bottom of the leg at the desired 

height. Fully inserted represents 30” H and fully extended is 36”H 
leg extenders adjust on 2” increments.

5) Tighten down using the 5/8” bolt 
2) Work surface Assembly, **Mounting holes are not pre-drilled**
1) Now the frame is assembled, place the work surface on the ground 

finished side down, now place the frame onto the work surface.
2) Before securing the work surface, make sure that the frame is offset 

by 2” from both sides on the work surface, (2” is approximate)
3) Attach frame to one corner of the work surface using 1” wood screws. 
4) Now attach the ajacent corner of the frame to the surface, this will 

keep the frame square, now attach the balance for the frame.
3) Drawer Attachment
1) Take drawer out of the case by pressing the black tabs on both 

sides of drawer, pull drawer out, 
2) Attach the “Z” brackets at the rear of drawer case using 3/4” bolt/nut 
3) Place the cabinet onto the front beam, bolt the cabinet to the front 

beam using a 5/8” bolt, 
3) Secure “Z” bracket to rear of the w/surface using our 1” wood screws
4) Place the drawers back into the cabinet, line up sides and push inward
4) Electrical attachment:
1) When using (EL3) electrical option in rear beam, you will need to

attach the rear cover panel to the top of the beam using 1/2” self 
taping screws and 3/4” wood screws to the bottom of the w/ surface. 

2) When using electrical in the riser panel (EL4) secure using 1/2 self 
tapping screws, make sure power cord is at the bottom

3) Work surface mounted Electrical (EL5), slide the channel onto the rear
of w/surface, secure using 3/4” wood screw 

4) Ground bolt, thread the 1.5” zink plated shoulder bolt into each corner 
use 7/16 flang nut under w/surface, tighten

5) Riser shelf attachment:  **Mounting holes are not pre-drilled**
1) Lay the shelf upside down on the work surface
2) Set one riser box 1” in from the rear edge and 1” in from the side

edge of the shelf, secure using 1”  wood screws
3) Do the same to the other side and secure using 1”  wood screws
4) Attached the load beam, centered on the underside of the shelf

using 1” wood screws
4) Place the shelf w/riser boxes back on work surface, same 1” spacing,  

as above, secure to work surface using ”1” wood screws
5) “Optional” side panel attachment, either plain cover panels or EL4 

electrical panels, secure to riser box using .5” self tapping SM screws,

1

3

4

5

double nut plate
Single nut-plate

EL2

EL4

EL5

EL3, front 
or rear beam

Part No. clarification of EL configurations

1

Foot rest tube and
Leg extender

2

Work surface Assy

Z bracket

Electrical
Assembly

Load beam



6)   Slotted Upright option assembly:
*Slotted uprights are used without the Riser shelf option*
**Install uprights before the work surface is put on**
A) Standard slotted uprights option, two frame mounted uprights
1) Line one upright with holes on the rear of the frame, secure with 

3” bolts and washer, do the same to the other side, tighten, 
2) Measure left to right just under the rear beam, make sure the front is 

square, adjust the legs if necessary, bump one side in or our 
3) Top cross bar, (if withouts lights), attached to rear of upright using 

1.5” Sq single nut plate and 3/4” bolt.  
4) With light option, attach light angle brackets to uprights w/ 3/4” bolts
5) Attached top cross bar to rear of the angle brackets w/3/4” bolt
6) Economy Light Option, secure the light bar to the top angle brockets 

using 3/4 nut and bolt
7) OHL Light Option, secure the light box directly to the angle brackets 

using 1/4-20 x 3/4 7/16 nut and washer, (show with OHL)

7)   Split Shelf Slotted Upright option assembly:
**Install uprights before the work surface is put on**
1) Same as above but attach the center upright to the center of the rear 
3 beam using 3/4” bolts
2) Top cross bar will attached to all three uprights using 1.5 Sq 

single nut plate.
3) With light option, no angle bracket will be attached to center upright

with 1/4-20 x 3/4” bolts
8)   Shelf & Part Cups Rail Attachment:
1) Attached shelf brackets to slotted upright, a simple tap to secure 

into slots
2) Put center support beam to center of shelf for added shelf load 

bearing capacity and to help reduce bowing of shelf 
secure shelf to bracket and load beam to shelf using 1” wood screws,

3) For parts cup attachment, attached parts cup rail to 5” shelf bracket

9)   Swing arm w/flat screen bracket attachment:
1) Place the U channel bracket around the upright at the hgt desired
2) To tighten, use the angle bracket at the rear using 

(2) 1/4-20-3/4” bolt and nut
3) For keyboard attachment the swing arm use a 1/4-20-1.5 bolt, 

thread the bolt through the arm and tighten

3/4” bolts

3/4 bolt and
single nut plate

3/4 bolt and
single nut plate

3” bolts
& Washer


